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China National Centre for Quality Supervision and Test of Electric Wire and Cable

Test Report
Page 1 of 3
Kind of test| Commission Test Reference No. | CT18-04401
Nt oF Fire Resisting Data Cable
sample B . o S ]
Type and
Size CALEDONIAN FFX-CATBUTP-FR 4PR23AWG Date of test |2018-07-11 ~ 2018-08-12
& Name | CALEDONIAN CABLES LIMITED
o y
o
@ |Address| 1/F, CMA Building,64-66 Connaught Road Central,Hong Kong
O S SEFEY .
O
Tel. | 852 2116-1040 L P.C. / Unit No. 000266-6
5 | Name | CALEDONIAN (SHANDONG) CABLES LIMITED
= S -
o A NORTHEAST PLANT, INSIDE OF DIANLIU INDUST SHIZI PARK, DONGJIA
2 TOWN,LICHENG DISTRICT, JINAN CITY, SHANDONG P
w et S . _ —
=
Tel. |/ P.C. L 000266-2
Delivering Supphed by Sample_sltate at 2018-07-09
| _mode consigner receiving
Test
standard
Verdict
standard
The test items o ha acid contents of the insulation material and the sheath material
comply with ts of the technical specification provided by the consigner. The test
Condision item of th me propagation for a single cable complies with the requirements of IEC
60332-1-2: test item of the smoke density of cable complies with the requirement of
I[EC 61034-2: . The test item of the circuit integrity under fire conditions complies with the
requirements of IEC 60331-23:1999.
1.The sample’s name,lype and size, the manufacturer’s imformation are provided by the consigner.
2.The note required and provided by the consigner:
Note _ Cable marking:CALEDONIAN FFX-CATBUTP4P23FR CU/PE+SR/MICANLSZH YR2018 XXXXM
3.The test item of the circuit integrity under _ﬁfe conditions has been carried out at No. 233, Zhenkang
Road, Zhangyan Town, Jinshan District, Shanghai. ‘
Chen Zhigang Guo Hanyang - Ye Qinghua
Tested by Checked by e .y Approved by .
TG & Y ie . S
A |
Date |[20/§. 3. 21 Date 018 dn Date 0188




Page 2 of 3

CALEDONIAN FFX-CATBUTP-FR

Type and size APR23AWG Reference No. CT18-04401

Test standard:
1. IEC 60331-23:1999 Tests for electric cables under fire conditions-Circuit integrity
Part 23: Procedures and requirements-Electric data cables
2.1EC 61034-2:2013 Measurement of smoke density of cables burning under defined conditions
Part 2: Test procedure and requirements
3.IEC 60332-1-2:2015 Test on electric and optical fiber cables under fire conditions
Part 1-2: Test for vertical flame propagation for a single insulated wire or cable
Procedure for 1kW pre-mixed flame

4.]EC 60754-1:2011 Test on gases evolved during combustion of materials from ¢ s

\

Part 1: Determination of the halogen acid gas content

Verdict standard:

1. IEC 60331-23:1999 Tests for elecw nder fire conditions-Circuit integrity
Part 23: Procedures and req ts-Blectric data cables

2.1EC 61034-2:2013 Mea me smoke density of cables burning under defined cbnditions
Part 2: Test procedure @nd requiréments '

3.IEC 60332-1-2:2015 Test ectric and optical fiber cables under fire conditions

Part 1-2: Test for vertical flame propagation for a single insulated wire or cable
Procedure for 1kW pre-mixed flame
4.The technical specification provided by the consigner
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Type and size | CALEDONIAN FFX-CAT6UTP-FR 4PR23AWG | Reference No. CT18-04401
No. Test  ltems Unit Requirements Test Results Verdict
1 | Test for vertical flame propagation
for a single cable
--the distance between the lower edge | mm | greater than 50 230 P
of the top support and the upper onset
of charring
--the distance between the lower edge | mm | not greater than 540 503 P
of the top support and the lower onset
of charring
2 | Test on gases evolved during \
combustion of material from cable
2.1 | Insulation material
--halogen acid content <05 P
2.2 | Sheath material
--halogen acid content { <05 p
3 | Measurement of smoke nsM
--minimum light trapsm % | min. 60 93 P
4 | Test for electric er fire 1) The testing passed P
conditions-Circuit ity-Fire alone voltage is maintained
at a flame temperature of at least (2A fuse is not failed)
750C
2) A conductor does
1) The test voltage:110V not rupture (the lamp
2) The flame application time: 90min is not extinguished)
3) The cooling period: 15min
Following blank

Note: “P" means this item does meet the requirement, “F” means this item does not meet the requirement,
“N"means this item does not require to the verdict.






